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Plot 7-132. 26dB & 99% Bandwidth Plot Antenna 5T LPI (20MHz 802.11ax
RU242 (UNII Band 7) — Ch. 149)

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device

Page 51 of 693

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

;
Occupied BW
KEYSIGHT 'eet

Frequency

#Video BW 3.0000 MHa Span 1
Sweep 1.00 ms (1001 pte)

Plot 7-133. 26dB & 99% Bandwidth Plot Antenna 5T LPI (40MHz 802.11ax
RU26 (UNII Band 7) — Ch. 155)

TTrig: Frae R
Gata: O
HIF Gain: Low

#Video BW 3.0000 MHz

Measure Trace.

Plot 7-134. 26dB & 99% Bandwidth Plot Antenna 5T LPI (40MHz 802.11ax
RU26 (UNII Band 7) — Ch. 155)

Frequency

(Dccupied BW
KEYSIGHT
RT e

2hsl Ik &

RU26 (UNII Band 7) — Ch. 155)

Plot 7-135. 26dB & 99% Bandwidth Plot Antenna 5T LPI (40MHz 802.11ax

Cartar Freq. 6 726000000 Gz
AvalHold: 100400
Radio Std. None

Ref Value 25.00 dBm

Span 100 Mz

#Video BW 1.3000 Mz
Sweep 1.00ms (1001 pes)

Plot 7-136. 26dB & 99% Bandwidth Plot Antenna 5T LPI (40MHz 802.11ax
RU484 (UNII Band 7) — Ch. 155)

Trace/Detector

. Keysight Spectriam Analyzes - Oceupied BW
R T 07:15.08 PM fug 27, 2024

Radio Std: None

Center Freg: 6.708000000 GHz
Tri Run AvglHold: 100/100
F Gain:Low Radio Device: BTS

Ref 25.00 dBm

Lot sty m merhertpesoer

Span 200.0 MHz|

‘Center 6.7050 GHz
Sweep 2.6 ms|

HRes BW 270 kHz #VBW 1.3 MHz

Total Power 1.58 dBm

Occupied Bandwidth
18.165 MHz
-30.299 MHz
19.49 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-137. 26dB & 99% Bandwidth Plot Antenna 5T LPI (80MHz 802.11ax
RU26 (UNII Band 7) — Ch. 151)

| Dccupies BW
KEYSIGHT Centor Freq; 6 705000000 Ghz
c co AvgHokd: 100400
Radio Std. None

Ref Value

et

Center 6.7050 GHz #Video BW 16000 MHz
#Res BW 510.00 kHz

2 Mores i

Sweep 1.00ms (1001 pts)

RU26 (UNII Band 7) - Ch. 151)

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

EUT Type:
Tablet Device

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200018-25-R1.BCG

Page 52 of 693

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

;
Occupied BW
KEYSIGHT 'l R

COERA ot specrum Anstyeer - Occupied B
R T

TTrig: Frae R
Gats

Preamg O G
W Poih Standard  #F Gain: Low

Ref 25.00 dBm

B s

‘ICenter 6.6650 GHz

#Video BW 10,00 kHz
HRes BW 470 kHz

Center 6.7050 GHz
#Res BW 300.00 kHz

2 Mores

Occupied Bandwidth

22.087 MHz
Transmit Freq Error -8.7884 MHz
x dB Bandwidth 23.22 MHz

Measure Trace.
Tetal Po

il Freq Eror
v

¥ Trig: Free
#Anen: 20

Center Freg: 6.668000000 GHz
Run AvglHold: 100/100

oB

.
|,
T ANt

#VBW 2.2 MHz

Total Power

% of OBW Power
x dB

07:22.23 PM g 27, 2024
Radio Std: None

Radic Device: BTS

Span 400.0 MHz
Sweep 1.733 ms|

0.99 dBm

99.00 %
-26.00 dB

g9~ M? ; T
Plot 7-142. 26dB & 99% Bandwidth Plot Antenna 5T LPI (160MHz 802.11ax

#FGain:Low

Ref 25.00 dBm

Center 6.6550 GHz
#Res BW 300.00 kHz

2 Mores i

Center 6.705 GHz
#Res BW 1 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 18.0 dBm

77.272 MHz
Transmit Freq Error -96.557 kHz
x dB Bandwidth 82.66 MHz

Occugied Ban

% of OBW Power 99.00 %
x dB -26.00 dB

STATUE

RU996 (UNII Band 7) - Ch. 151)

RU26 (UNIl Band 7) — Ch. 143)

Frequency

Tiig:Frae fun Cartar Freq. 6 665000080 Gz
I AwalHold: 100400

Ref Value 25.00 dBm

#Video BW $10.00 kiHz

Plot 7-140. 26dB & 99% Bandwidth Plot Antenna 5T LPI (80MHz 802.11ax
RU26 (UNII Band 7) — Ch. 143)

[ Kevmaht Spectrum Anstyze: - Occupred 89
Frequency e

(Dccupied BW
KEYSIGHT - ]

c Praamg
W Path: Standard

#FGain:Low

Ref 25.00 dBm

Flef Value 25.00 dBm

Center 6.665 GHz
HRes BW 2 MHz

for 6.6650 GHz #Video BW 10,00 kHz

¥ 2 BW 300.00 kHz
Occupied Bandwidth

156.72 MHz

Transmit Freq Error -221.80 kHz
x dB Bandwidth 165.9 MHz

il Freq Eror
v

Center Freq: 6.885000000 GHz
" Trig: Free Run
#Asten: 20 dB

#VBW 8 MHz

Total Power

AvglHeld: 1001100

05:39:27 PM Sep 17, 2024
Radio Std: None

Radio Device: BTS

Span 400 MHz
Sweep 1ms,

21.8 dBm

% of OBW Power 99.00 %

x dB

-26.00 dB

STATUE

LNl Az
Plot 7-144. 26dB & 99% Bandwidth Plot Antenna 5T LPI (160MHz 802.11ax

Plot 7-141. 26dB & 99% Bandwidth Plot Antenna 5T LPI (160MHz 802.11ax
RU26 (UNII Band 7) — Ch. 143)

RU996x2 (UNII Band 7) - Ch. 143)

FCC ID: BCGA2995 @ element MEA(?:LIJEISE'I\QIE(?ETTC’)EI\T)O RT

Approved by:
Technical Manager

EUT Type:

Test Report S/N: Test Dates:
Tablet Device

1C2405200018-25-R1.BCG 5/20/2024 - 10/1/2024

Page 53 of 693

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Occupres W it Frequency 1|2
KEYSIGHT et RF 0 At Trig: Frae Rum
. Praamp: an Gate
W Palh Sundard WIF Gain Low

. Keysight Spectriam Analyzes - Oceupied BW
R T

T T 075 g 27, 2024
Center Freg: 6.998000000 GHz Radio Std: None
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Center 699501
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x dB Bandwidth

% of OBW Power
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#Res BW 300.00 kHz
2 Mores v

Measure Trace.
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7.2.5 Antenna 3b LPI 26dB & 99% Bandwidth Measurements
Measured 99% q
Frequency 802.11 Occupied Measured 26dB Maximum
Channel RU Size RU Index Data Rate [Mbps] ) Bandwidth Bandwidth Limit Pass / Fail
[MHz] MODE Bandwidth
[MHz] [MHz]
[MHz]
5955 1 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.24 19.64 320 Pass
5955 1 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.14 18.07 320 Pass
5955 1 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.24 19.42 320 Pass
6175 45 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.24 19.50 320 Pass
6175 45 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.06 18.22 320 Pass
6175 45 ax (20MHz) 26 3 12.5/14.7 (MCS11) 18.32 19.41 320 Pass
6415 93 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.22 19.35 320 Pass
6415 93 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.07 18.18 320 Pass
6415 93 ax (20MHz) 26 3 12.5/14.7 (MCS11) 18.31 19.45 320 Pass
5965 3 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.02 19.56 320 Pass
5965 3 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.95 22.89 320 Pass
5965 3 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.20 19.71 320 Pass
6165 43 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.05 19.40 320 Pass
6165 43 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.60 21.77 320 Pass
6165 43 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.18 19.64 320 Pass
6405 91 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.05 19.48 320 Pass
" 6405 91 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.64 22.55 320 Pass
Tz 6405 91 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.27 19.98 320 Pass
2 5985 7 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.17 19.40 320 Pass
5985 7 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.40 38.52 320 Pass
5985 7 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.30 19.34 320 Pass
6145 39 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.23 19.08 320 Pass
6145 39 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.26 38.34 320 Pass
6145 39 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.23 19.72 320 Pass
6385 87 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.21 19.34 320 Pass
6385 87 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.42 38.56 320 Pass
6385 87 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.37 19.52 320 Pass
6025 15() ax (160MHz) 26 0 12.5/14.7 (MCS11) 20.43 20.09 320 Pass
6025 ax (160MHz) 26 36 12.5/14.7 (MCS11) 23.88 23.12 320 Pass
6025 15 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) 18.69 20.27 320 Pass
6185 a7 () ax (160MHz) 26 0 12.5/14.7 (MCS11) 19.06 20.32 320 Pass
6185 ax (160MHz) 26 36 12.5/14.7 (MCS11) 23.43 22.52 320 Pass
6185 47 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) 19.40 20.63 320 Pass
6345 79(1) ax (160MHz) 26 0 12.5/14.7 (MCS11) 18.61 19.87 320 Pass
6345 ax (160MHz) 26 36 12.5/14.7 (MCS11) 21.59 22.60 320 Pass
6345 79 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) 19.11 20.46 320 Pass
6435 97 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.25 19.42 320 Pass
6435 97 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.13 18.18 320 Pass
6435 97 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.31 19.36 320 Pass
6475 105 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.26 19.56 320 Pass
6475 105 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.06 18.21 320 Pass
6475 105 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.34 19.55 320 Pass
6515 113 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.06 19.47 320 Pass
6515 113 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.12 18.07 320 Pass
6515 113 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.34 19.48 320 Pass
6445 99 ax (40MHz) 26 0 12.5/14.7 (MCS11) 17.96 19.48 320 Pass
6445 99 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.85 21.61 320 Pass
; 6445 99 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.01 19.31 320 Pass
3 6485 107 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.10 19.72 320 Pass
6485 107 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.67 21.30 320 Pass
6485 107 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.17 19.57 320 Pass
6525 115 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.01 19.45 320 Pass
6525 115 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.56 21.48 320 Pass
6525 115 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.18 19.43 320 Pass
6465 103 ax (80Mhz) 26 0 12.5/14.7 (MCS11) 18.03 19.21 320 Pass
6465 103 ax (80Mhz) 26 18 12.5/14.7 (MCS11) 37.42 39.09 320 Pass
6465 103 ax (80Mhz) 26 36 12.5/14.7 (MCS11) 18.24 19.27 320 Pass
6505 11(U) ax (160MHz) 26 0 12.5/14.7 (MCS11) 18.55 19.82 320 Pass
6505 ax (160MHz) 26 36 12.5/14.7 (MCS11) 24.73 25.53 320 Pass
6505 111 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) 19.26 20.03 320 Pass
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Measured 99% .
Frequency 802.11 Occupied Measured 26dB Maximum
Channel RU Size RU Index Data Rate [Mbps] ) Bandwidth |Bandwidth Limit Pass / Fail
[MHz] MODE Bandwidth
[MHz] [MHz]
[MHz]
6535 117 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.18 19.44 320 Pass
6535 117 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.15 18.08 320 Pass
6535 117 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.30 19.60 320 Pass
6695 149 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.20 19.43 320 Pass
6695 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.08 18.23 320 Pass
6695 149 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.33 19.44 320 Pass
6875 185 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.16 19.25 320 Pass
6875 185 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.11 18.13 320 Pass
6875 185 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.32 19.62 320 Pass
6565 123 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.05 19.55 320 Pass
6565 123 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.40 20.70 320 Pass
6565 123 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.14 19.59 320 Pass
6725 155 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.08 19.52 320 Pass
6725 155 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.72 21.34 320 Pass
6725 155 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.19 19.73 320 Pass
~ 6845 179 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.09 19.68 320 Pass
g 6845 179 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.60 21.50 320 Pass
@ 6845 179 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.18 19.81 320 Pass
6545 119 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.05 19.14 320 Pass
6545 119 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.30 38.57 320 Pass
6545 119 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.27 19.37 320 Pass
6705 151 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.18 19.47 320 Pass
6705 151 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.57 38.76 320 Pass
6705 151 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.65 19.83 320 Pass
6865 183 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.14 19.49 320 Pass
6865 183 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.39 38.36 320 Pass
6865 183 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.30 19.35 320 Pass
6665 143 (1) ax (160MHz) 26 0 12.5/14.7 (MCS11) 19.22 20.35 320 Pass
6665 ax (160MHz) 26 36 12.5/14.7 (MCS11) 21.82 22.25 320 Pass
6665 143 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) 20.50 20.63 320 Pass
6825 175 () ax (160MHz) 26 0 12.5/14.7 (MCS11) 18.99 20.48 320 Pass
6825 ax (160MHz) 26 36 12.5/14.7 (MCS11) 21.63 22.47 320 Pass
6825 175 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) 18.96 19.90 320 Pass
6895 189 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.25 19.56 320 Pass
6895 189 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.11 18.06 320 Pass
6895 189 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.34 19.46 320 Pass
6995 209 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.24 19.64 320 Pass
6995 209 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.07 18.20 320 Pass
6995 209 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.33 19.49 320 Pass
7095 229 ax (20MHz) 26 0 12.5/14.7 (MCS11) 18.22 19.66 320 Pass
7095 229 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.05 18.14 320 Pass
7095 229 ax (20MHz) 26 8 12.5/14.7 (MCS11) 18.33 19.62 320 Pass
6885 187 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.21 19.60 320 Pass
6885 187 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.62 23.46 320 Pass
6885 187 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.10 19.55 320 Pass
0 7005 211 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.04 19.57 320 Pass
E 7005 211 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.39 21.15 320 Pass
@ 7005 211 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.25 19.83 320 Pass
7085 227 ax (40MHz) 26 0 12.5/14.7 (MCS11) 18.04 19.46 320 Pass
7085 227 ax (40MHz) 26 8 12.5/14.7 (MCS11) 19.41 20.97 320 Pass
7085 227 ax (40MHz) 26 17 12.5/14.7 (MCS11) 18.28 19.88 320 Pass
6945 199 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.12 19.34 320 Pass
6945 199 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.60 39.29 320 Pass
6945 199 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.38 19.51 320 Pass
7025 215 ax (80MHz) 26 0 12.5/14.7 (MCS11) 18.08 19.65 320 Pass
7025 215 ax (80MHz) 26 18 12.5/14.7 (MCS11) 37.43 38.56 320 Pass
7025 215 ax (80MHz) 26 36 12.5/14.7 (MCS11) 18.77 19.56 320 Pass
6985 207 (L) ax (160MHz) 26 0 12.5/14.7 (MCS11) 18.52 20.50 320 Pass
6985 ax (160MHz) 26 36 12.5/14.7 (MCS11) 22.00 23.10 320 Pass
6985 207 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) 20.53 20.92 320 Pass
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Measured 99% .
Frequency 802.11 Occupied Measured 26dB Maximum
Channel RU Size RU Index Data Rate [Mbps] ) Bandwidth |Bandwidth Limit Pass / Fail
[MHz] MODE Bandwidth
[MHz] [MHz]
[MHz]
5955 1 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.98 21.05 320 Pass
6175 45 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.98 20.98 320 Pass
6415 93 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.02 20.96 320 Pass
5965 3 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.90 41.15 320 Pass
" 6165 43 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.88 41.15 320 Pass
T 6405 91 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.88 41.29 320 Pass
3 5985 7 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.05 82.46 320 Pass
6145 39 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.21 82.68 320 Pass
6385 87 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.17 82.00 320 Pass
6025 15 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) 156.78 165.38 320 Pass
6185 47 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) 156.77 166.50 320 Pass
6345 79 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) 156.92 166.57 320 Pass
6435 97 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 21.08 320 Pass
6475 105 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.99 20.97 320 Pass
6515 113 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.97 20.80 320 Pass
s 6445 99 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.97 41.32 320 Pass
,_.‘:5 6485 107 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.85 40.98 320 Pass
6525 115 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.92 41.41 320 Pass
6465 103 ax (80Mhz) 996 67 510.4/600.5 (MCS11) 77.25 82.71 320 Pass
6505 111 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) 156.80 166.52 320 Pass
6535 117 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.99 20.86 320 Pass
6695 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.02 21.13 320 Pass
6875 185 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.99 20.87 320 Pass
6565 123 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.92 41.41 320 Pass
~ 6725 155 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.95 41.14 320 Pass
g 6845 179 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.84 40.85 320 Pass
@ 6545 119 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.01 82.03 320 Pass
6705 151 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.19 82.71 320 Pass
6865 183 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.10 82.17 320 Pass
6665 143 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) 156.76 166.00 320 Pass
6825 175 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) 157.06 166.36 320 Pass
6895 189 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 20.89 320 Pass
6995 209 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 20.91 320 Pass
7095 229 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.99 21.09 320 Pass
o 6885 187 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.85 40.92 320 Pass
E 7005 211 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.88 41.10 320 Pass
= 7085 227 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.92 41.01 320 Pass
6945 199 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.25 82.69 320 Pass
7025 215 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.20 81.96 320 Pass
6985 207 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) 156.84 165.87 320 Pass

Table 7-13. Conducted Bandwidth Measurements Antenna 3b LPI (Fully — Loaded RU)

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device

Page 59 of 693

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

08:54:43 21 g 27,2024

' Keysight Spectrum Analyzer - Oecupied BW
R T E z
Radio Std: Hone

Center Freg: 6176000000 GHz
Tri Run AvglHold: 100/100

AF Gain:Low #Arten: 20 dB Radic Device: BTS

Ref 25.00 dBm

et

‘Center 6.17500 GHz

#Res BW 200 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 0.80 dBm

18.239 MHz
-573.50 kHz
19.50 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

. Keysight Spectriam Analyzes - Oceupied BW
R T

T T 10:48.27 P dug 27, 2024
Center Freg: 6176000000 GHz Radio Std: None
Tri Run AvglHold: 100/100

F Gain:Low Radio Device: BTS

Ref 25.00 dBm

Span 50.00 MHz|

‘Center 6.17500 GHz
Sweep 1 ms|

#Res BW 220 kHz #VBW 1.1 MHz

Total Power 9.52 dBm

Occupied Bandwidth

18.980 MHz
-7.769 kHz
20.98 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-161. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

Plot 7-164. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU242 (UNII Band 5) — Ch. 45)

[ Keysight Spectrum Analyzes - Occupeed W,
T 7 07:23:129M Sep 17, 2024

Radio Std: None

Genter Fraq: 6.175000000 GHz
AvglHeld: 1001100

#FGain:Low Radio Dev

Ref 25.00 dBm

Center 6.175 GHz
#Res BW 220 kHz

#VBW 820 kHz

Total Power 2.70 dBm

Occupied Bandwidth
17.058 MHz
-59.847 kHz
18.22 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

i

Plot 7-162. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax

RU26 (UNII Band 5) — Ch. 45)

m“m i+ Frequency
KEYSIGHT et RF Input 2. 50 O }E‘FI::;R\..

o
HIF Gain: Low Feadic 5t None

Center 6.17600 GHz #Video BW 820,00 kHz

res BW 200.00 ke

2 Matrics v

L o33/ X

Plot 7-163. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

Tiig:Frae fun Cartar Freq. 165000000 Gz
ate: Off AvgHokd: 1001400
ord  MIF Goin: L

Ref Value 2500 dBm

Span 100 Mz
Sweep 2.40 ms (1001 pes))

Center 6.16500 GHz #Video BW 620.00 kiz

ures BW 200.00 kHz

Plot 7-165. 26dB

LPI (40MHz 802.11ax

& 99% Bandwidth Plot Antenna 3b
RU26 (UNII Band 5) — Ch. 43)

. Keysight Spectriam Analyzes - Oceupied BW
R T

09:56:56 BM Aug 27, 2024
Radio Sta: None

Center Freg: 6.168000000 GHz
Tri Run AvglHold: 100/100
F Gain:Low Radio Device: BTS

Ref 25.00 dBm

brnrpmirsbom,

Span 100.0 MHz|

‘Center 6.16500 GHz
Sweep 1.667 ms|

#Res BW 240 kHz #VBW 1.2 MHz

Total Power 1.14 dBm

Occupied Bandwidth
19.602 MHz
-8.8850 MHz
21.77 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-166. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 5) — Ch. 43)
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[Spectum Araiyzes 1P
(Dccupied BW
KEYSIGHT 'eet

Frequency
TTrig: Frae R

s O
HIF Gain: Low

Flef Value 25.00 dBm

Center 6.16500 GHz #Video BW §80.00 kHz
#Res BW 220.00 kHz

2 Mores

Plot 7-167. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 5) — Ch. 43)

' Keysight Spectrum Analyzer - Oecupied BW
R T 10:52:42 P S 27,3004
Radio Std: Hone

Center Freg: 6.168000000 GHz
Tri Run AvglHold: 100/100

#Anen: 20 0B Radic Device: BTS

AF Gain:Low

Ref 25.00 dBm

‘Center 6.16500 GHz

#Res BW 430 kHz #VBW 2 MHz

Total Power 13.0 dBm

Occupied Bandwidth
37.877 MHz
=25.774 kHz
41.15 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Cartar Freq. 6145000000 Gz
ate: Off AvgHokd: 100400
ord  MIF Goin: L

Tiig:Froe fln

Span 200 MHz|
Sweep 1.07 ms (1001 pes)

Center 6.1450 GHz #Video BW 1.3000 MHz
00 ki

Plot 7-170. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 39)

. Keysight Spectriam Analyzes - Oceupied BW
R T 10:01:15 PMAug 27,2024
Radio Std: None

Center Freg: 6.148000000 GHz
Tri Run AvglHold: 100/100

F Gain:Low Radio Device: BTS

Ref 25.00 dBm

P =
i it mftltis gy et

Span 200.0 MHz|

‘Center 6.1450 GHz
Sweep 2.6 ms|

HRes BW 270 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power

18.233 MHz
30.176 MHz
19.72 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-168. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU484 (UNII Band 5) — Ch. 43)

Frequency

TTrig: Frae R
s O
HIF Gain: Low

(Dccupied BW
KEYSIGHT
RT e

IT
Flef Value 25.00 dBm

Plot 7-171. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 39)

[ Keysiaht Spectrum Analyze: - Occupeed 8.
i RT

Center Freq: 6.145000000 GHz
Trig: Free Run Avg|Held: 1001100

#FGain:Low #Arten: 20 dB

Ref 25.00 dBm

Span 200 MHz
Sweep 1ms,

Center 6.145 GHz
HRes BW 1 MHz

#VBW 4 MHz

Total Powe 19.2 dBm

Occupied Bandwidth
77.210 MHz
-27.436 kHz
82.68 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

= STATUE

Plot 7-169. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 39)

Plot 7-172. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU996 (UNII Band 5) — Ch. 39)
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element

(Occupied BW j

KEYSIGHT 'l R
RT e

Center 6.1850 GHz
#Res BW 300.00 kHz

2 Mores

Plot 7-173. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
Ch. 47)

KEYSIGHT 'l R

tor 6.1850 GHz
BW 430.00 kHz

(Dccupied BW
KEYSIGHT

Plot 7-175. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax

g H
R 2d Mo

#Video BW 10,00 kHz

Measure Trace.

Tetal Po

RU26 (UNII Band 5) —

0 i TTrig: Frae R

Prsamg:
W Path: Standard

af |
s

#Video BW 1,3000 MHz

Measure Trace.

RU26 (UNII Band 5) —

Aten: 20 dB
[
W Path: Standard

#Video BW 10,00 kHz

RU26 (UNII Band 5)

Contur Freq: 6105000030 Gz
Avghol 00

Ch. 47)

—Ch. 47)

Lo

07:26:320M Sep 17, 2024
Radio Std: None

Frequency [ Keysiaht Spectrum Analyzes - Occupeed 8.
TquENCY B R T

Center Freq: 6.185000000 GHz
Trig: Free Run Avg|Held: 1001100

#Asten: 20 dB Radio Device: BTS

#FGain:Low

Ref 25.00 dBm

Span 400 MHz

Center 6.185 GHz
#VBW 8 MHz Sweep 1ms

Occupied Bandwidth Total Power 22.8 dBm
156.77 MHz

-161.22 kHz
166.5 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

STATUE

Plot 7-174. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax

Plot 7-176. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
RU996x2 (UNII Band 5) — Ch. 47)

+ Freauency
T Frae s ot Fr 6 75000000 Gl

(Dccupied BW
KEYSIGHT 'l R E
I walboki: 100400
. o 51 Nans

Frequency

Span 50 MHz]

#Video BW §20.00 hHz
Sweep 1.20 ms (1001 pes)

Plot 7-177. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU26 (UNII Band 6) — Ch. 105)

07:24:185M Sep 17, 2024
Radio Std: None

[ Keysiaht Spectrum Analyze: - Occupeed 8.
i RT

Center Freq: 6.475000000 GHz

Trig: Free Run Avg|Held: 1001100

#Asten: 20 dB Radio Device: BTS

#FGain:Low

Ref 25.00 dBm

Span 50 MHz|

#VBW 820 kHz Sweep 1ms

Center 6.475 GHz
#Res BW 220 kHz

Occupied Bandwidth Total Power 2.57 dBm
17.063 MHz

-57.504 kHz % of OBW Power
18.21 MHz x dB

99.00 %

Transmit Freq Error
-26.00 dB

x dB Bandwidth

STATUE

Plot 7-178. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU26 (UNII Band 6) — Ch. 105)
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' Keysight Spectrum Analyzer - Oecupied BW
R T 10:04:3; 19 27,2004
Radio Std: Hone

Center Freg: 6.476000000 GHz
Free Run AvglHold: 100/100
Radic Device: BTS

Ref 25.00 dBm

155

‘Center 6.47500 GHz

#Res BW 200 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 1.69 dBm
18.342 MHz

510.62 kHz
19.55 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-179. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU26 (UNII Band 6) — Ch. 105)

' Keysight Spectrum Analyzer - Oecupied BW
RoT 11:02:37 P S 27,3004
Radio Std: Hone

Center Freg: 6.476000000 GHz
Tri Run AvglHold: 100/100

#Anen: 20 0B Radic Device: BTS

AF Gain:Low

Ref 25.00 dBm

8

‘Center 6.47500 GHz

#Res BW 220 kHz #VBW 1.1 MHz

Occupied Bandwidth Total Power 9.96 dBm
18.990 MHz

3.886 kHz
20.97 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-180. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU242 (UNII Band 6) — Ch. 105)
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TTrig: Frae R
s O
HIF Gain: Low

(Dccupied BW
KEYSIGHT
RT e

Center 6.48500 GHz #Video BW §20.00 kHz

#Res BW 200.00 kHz

5
Sweep 2.40 ms (1

Plot 7-181. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 6) — Ch. 107)

Cartar Freq. 6 405000000 Gz
ate: Off Aok 100400
MIF Gain: Lnr

Tiig:Froe fln

Ref Value 25.00 dBm

Center 6.48500 GHz #Video B 750.00 kiz
#Res BW 240.00 kHz

2 Mores i

Span 100 MHz|
= (1001 ps)|

Plot 7-182. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 6) — Ch. 107)

Cartar Freq. 6 405000000 Gz
AwalHold: 100400

(Occupied
KEYSIGHT 'l R

Input 2500
c RC:

Ref Value 25.00 dBm

ter 6.48500 GHz
tes BW 200.00 kitz

Plot 7-183. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 6) — Ch. 107)

Keysight Spectrim Analyzes - Oceupied BW
R T T 1110555 PM Aug 27, 2024
Center Freg: 6.468000000 GHz Radio Std: None

o Trig: Free Run AvglHold: 100/100

#F Gain L ow ) #Anten: 20 dB Radic Device: BTS

Ref 25.00 dBm

ety

Span 100.0 MHz
Sweep 1 ms|

([Center 6.48500 GHz

HRes BW 430 kHz #VBW 2 MHz

Total Power 13.5 dBm

Occupied Bandwidth

37.848 MHz
-15.432 kHz
40.98 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-184. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU484 (UNII Band 6) — Ch. 107)
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' Keysight Spectrum Analyzer - Oecupied BW
R T 2024

T 10:08:17 #M g 27,
Center Freg: 6.468000000 GHz Radio Std: Hone
Free R AvglHold: 100/100

Radic Device: BTS

Ref 25.00 dBm

N
sy

VAT My i

‘Center 6.4650 GHz

#Res BW 270 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 1.41 dBm
18.034 MHz

-30.248 MHz % of OBW Power
19.21 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Plot 7-185. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax

RU26 (UNII Band 6) — Ch. 103)

' Keysight Spectrum Analyzer - Oecupied BW
R T

T 10:10:23 P14 Sug 27,2024
Center Freg: 6.468000000 GHz Radio Std: Hone
Tri un AvglHold: 100/100

AF Gain:Low #Arten: 20 dB Radic Device: BTS

Ref 25.00 dBm

L
W e
l";.rnn‘

‘Center 6.4650 GHz

#Res BW 510 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 2.93 dBm
37.416 MHz

-153.63 kHz % of OBW Power
39.09 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

[ Kevoais Specimum Anatyee: - Occupeed 897 pem =)
b« - ] 07:30:30 01 Sep 17, 203

Center Freq: 6.485000000 GHz
Trig: Free Run AvglHold: 1001100
#Arten: 20 d5

Radio Std: None

#FGain:Low evice: BTS

Ref 25.00 dBm

Center 6.465 GHz
HRes BW 1 MHz

Span 200 MHz

#VBW 4 MHz Sweep 1ms

Occupied Bandwidth Total Power 19.1 dBm
77.248 MHz
16.093 kHz % of OBW Power

82.71 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUE

(Occupied
KEYSIGHT 'l R

Plot 7-186. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU26 (UNII Band 6) — Ch. 103)
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KEYSIGHT
RT e

TTrig: Frae R
s O
HIF Gain: Low

IT
Flef Value 25.00 dBm

Center 6.4650 GHz #Video BW 820,00 kHz
00 ki

Span 2
Sweep 2.67 ms (1

Plot 7-187. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU26 (UNII Band 6) — Ch. 103)

Plot 7-188. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU996 (UNII Band 6) — Ch. 103)

i+

Input 2500 Cartar Freq. 6 SUG000030 Gz
c RC:

AwalHold: 100400

Ref Value 25.00 dBm

Plot 7-189. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
RU26 (UNII Band 6) — Ch. 111)

Tiig:Frae fun Cartar Freq. 6 SUG000030 Gz
Gare: Off Aok 100400
MIF Gain: Lnr

#Video BW 1.5000 MHz Span 400 M,

Sweep 1.73 ms (1001 pts)

LIS
Plot 7-190. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
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[Spectum Araiyzes 1P
(Dccupied BW
KEYSIGHT 'l R [ E s }rimnnm

J— S Speciram Anstyzer - Oecuped B9 ]

Center Freq: 5.695000000 GHz
Trig: Free Run AvglHold: 100100

HIF Gain: Low MFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

Center 6.5050 GHz #Video BW 10,00 kHz
#Res BW 300.00 kHz

ICenter 6.695 GHz - } Span 50 MHz,
#Res BW 220 kHz #VBW 820 kHz Sweep 1ms

2 Mories

Occupled Bandwidth Total Power 1.11 dBm
17.077 MHz

Transmit Freq Error -59.508 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.23 MHz x dB -26.00 dB

Measure Trace.

Tetal Po

il Freq Eror
v

ol = ETATUS,

Plot 7-191. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax Plot 7-194. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU26 (UNII Band 6) — Ch. 111) RU26 (UNII Band 7) — Ch. 149)
oS A G B =

31:41PM Sep 17, 202

[ Freauency
Radio Std: Nane

Center Freq: 6.505000000 GHz
Trig: Free Run Avg|Held: 100/100

Tiig:Frae fun Cartar Freq. 6 695000000 Gz
== I :
MFGain:Low #atten: 20 dB Radio Device: BTS

AwalHold: 100400

Ref 25.00 dBm
Ref Value 25.00 dBm

Center 6.505 GHz

Center 6.689500 GHz ; #Video BW 620.00 kHz ) Span 50 MHz|
WRes BW 2 MHz #VBW 8 MHz

#Res BW 200.00 kHz Sweep 1.20 ms (1001 pts)|

2 Marries ]

Occupied Bandwidth Total Power
156.80 MHz

Occugied Ban
1

Transmit Freq Error -66.018 kHz % of OBW Power 99.00 %
x dB Bandwidth 166.5 MHz x dB -26.00 dB

il Freq Ermor

Plot 7-192. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
RU996x2 (UNII Band 6) — Ch. 111) RU26 (UNII Band 7) — Ch. 149)

T T 111122 PMAwg 27, 2004
KEYSIGHT Center Freq: 6.695000000 GHz Radio Std: None
¥ Trig: Free Run AvglHold: 100/100

#Anen: 20 0B Radic Device: BTS

Ref 25.00 dBm

SHe

Center 6.69500 GHz #Video BW 820,00 kHz
eres BW 200.00 kHz

([Center 6.60500 GHz Span 50.00 MHz|

Spa
Sweep 1.20 ms (14 pes)f tyRes BW 220 kHz #VBW 1.1 MHz Sweep 1ms|

2 Matrics

Occupied Bandwidth Total Power 8.71 dBm
19.023 MHz
Transmit Freq Error -18.499 kHz % of OBW Power 99.00 %

Transmit Freq Ermor x dB Bandwidth 21.13 MHz x dB -26.00 dB

v

=M
Plot 7-193. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax Plot 7-196. 26dB & 99% Bandwidth Plot Antenna 3b LPI (20MHz 802.11ax
RU26 (UNII Band 7) — Ch. 149) RU242 (UNII Band 7) — Ch. 149)
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. Keysight Spectriam Analyzes - Oceupied BW
R T

1.14:34 P g 27,2024

Frequency v |5~
Radio Std: None

) +

KEYSIGHT 'l R - =
c Praamg: O
W Path: Standard

Center Freg: 6.726000000 GHz
o Trig: Free Run AvglHold: 100/100
#Anen: 20 0B

Contor Frec
Avghol
Feadic 5t None

i e e
AT -
- #F Gain L ow Radio Device: BTS

Ref 25.00 dBm

Span 100.0 MHz|

‘Center 6.72500 GHz
Sweep 1 ms|

#ideo B 520 00 Kz
l#Res BW 430 kHz

#VBW 2 MHz

Total Power 12.5 dBm

Occupied Bandwidth

37.954 MHz
-14.473 kHz
41.14 MHz

Measure Trace | Trace 1

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Tetal Po

il Freq Eror

s

Plot 7-200. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU484 (UNII Band 7) — Ch. 155)

Plot 7-197. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 7) — Ch. 155)

Frequency

Analyzes - Oceupied BW

= Keysight Spectn
R T

Cartar Freq. 6 705000000 Gz
AwalHold: 100100
Radio Std. None

Tiig:Froe fln
I

T 101442 27,200
Center Freg: 6.726000000 GHz Radio Std: Hone
o Trig: Free Run AvglHold: 100/100

#F Gain L ow ) #Anten: 20 dB

Radic Device: BTS
Ref 25.00 dBm Ref Value 25.00 dBm

Span 200 Mz

#Video BW 760,00 hHz
Sweep 1.33 ms (1001 pts)

‘Center 6.72500 GHz

#Res BW 240 kHz #VBW 1.2 MHz

Total Power -0.64 dBm

Occupied Bandwidth
19.723 MHz
-8.8612 MHz
21.34 MHz

99.00 %
-26.00 dB

% of OBW Power .

x dB

Transmit Freq Error
x dB Bandwidth

il Freq Ermor

Plot 7-198. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 7) — Ch. 155)
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Aten: 20 dB [ @ Cartar Freq. 6 705000000 Gz
[ 00100 I AvgHokd: 100400
W Path: Standard 3 Radio Std. None

#ideo BW 580,00 kHz Center 5.7050 GHz Span 200 MHz|
00 kiHz Sweep 1.00ms (1001 pts)

Plot 7-202. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU26 (UNIl Band 7) — Ch. 151)

Plot 7-199. 26dB & 99% Bandwidth Plot Antenna 3b LPI (40MHz 802.11ax
RU26 (UNII Band 7) — Ch. 155)
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Contor Frec
Avghol
Feadic 5t None
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#Video BW 820,00 kHz

Measure Trace.

Tetal Po

il Freq Eror

Plot 7-203. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU26 (UNII Band 7) — Ch. 151)

Frequency v |5~

£ Froquency v < -

Cartar Freq. 6 665000080 Gz

AwalHold: 100400
Radio Std. None

Center 6.6550 GHz #Video BW 1.0000 MHz

#Res BW 330.00 kHz

Span 400 MHz|
ms (1001 pts)
2 Morrics

07:32:44 P Say

p 17, 2024
Radio Std: None

Center Freq: 6.705000000 GHz
Trig: Free Run Avg|Held: 100/100

==
MFGain:Low #atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

¢
Vst rgtne a st

#Res BW 1 MHz #VBW 4 MHz

Occupied Bandwidth Total Power
77.193 MHz
-980.441 kHz

82.71 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

[ Fevsignt Spectrum Anshyzer - Occupied BW =]

Plot 7-204. 26dB & 99% Bandwidth Plot Antenna 3b LPI (80MHz 802.11ax
RU996 (UNII Band 7) — Ch. 151)

KEYSIGHT

W Path: Standard

Center 6.6550 GHz
eres BW 330.00 kHz

2m v

#Video BW 1,0000 MHz

Transimil Freq Enor

Cartar Freq. 6 665000080 Gz
AwalHold: 100400
Radio Std. None

Ref Value 25.00 dBm

Center 6.6550 GHz
#Res BW 330.00 kHz

#Video BW 1.0000 Mz Span 400 MHz|
53 ms (1001 pes)

2 Mores i

il Freq Ermor

Plot 7-207. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
RU26 (UNII Band 7) — Ch. 143)

[ Fevsignt Specirum Anstyaes - Occupied BW
AT s s 07:33:48 PM Sap 17, 202
Center Freq: 6.685000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100
WAtten: 20 dB

==
MFGain:Low Radio Device: BTS

Ref 25.00 dBm

Center 6.665 GHz
#Res BW 2 MHz

Span 400 MHz

#VBW 8 MHz Sweep 1ms

Occupied Bandwidth Total Power 22.4 dBm
156.76 MHz
-271.56 kHz

166.0 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= stATUS,

Plot 7-205. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
RU26 (UNII Band 7) — Ch. 143)

Plot 7-208. 26dB & 99% Bandwidth Plot Antenna 3b LPI (160MHz 802.11ax
RU484 (UNII Band 7) — Ch. 143)
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